
Spare parts catalogue

2516 V4 PLK-G MONOCOLOR - AUTOMATIC BACK
POCKET SETTER 2516 V4 PLK-G MONOCOLOR



Index

STAKER NEW MODEL .................................................................................................................................................................................................. 3
MONOCOLOR HEAD .................................................................................................................................................................................................... 5
STAND ........................................................................................................................................................................................................................... 8
CARRIAGE .................................................................................................................................................................................................................... 10
PINCER AND EXPANSION ......................................................................................................................................................................................... 14
STAKER OLD MODEL ................................................................................................................................................................................................ 16
X Y AXIS ....................................................................................................................................................................................................................... 18
PNEUMATIC ................................................................................................................................................................................................................ 21
LOADER CLAMP AND LEXAN FOR INOX ................................................................................................................................................................. 23
COMPLETE MOLLEZZA JIG ...................................................................................................................................................................................... 25
COMPLETE STANDARD JIG ...................................................................................................................................................................................... 27
COMPLETE STRETCH JIG ......................................................................................................................................................................................... 29
ARM BED AND IT&#039;S ACCESSORIES ............................................................................................................................................................... 31
THREAD TENSION REGULATOR MECHANISM ....................................................................................................................................................... 34
ARM BED AND IT&#039;S ACCESSORIES ............................................................................................................................................................... 37
ARM BED AND IT&#039;S ACCESSORIES ............................................................................................................................................................... 39
SEWING MECHANISM ................................................................................................................................................................................................ 41
NEEDLE BAR MECHANISM ....................................................................................................................................................................................... 44
SEWING MECHANISM ................................................................................................................................................................................................ 46
PRESSER BAR LIFTING MECHANISM ...................................................................................................................................................................... 49
PRESSER BAR LIFTING MECHANISM ...................................................................................................................................................................... 51
THREAD TRIMMING MECHANISM ............................................................................................................................................................................. 54
X_Y TABLE MECHANISM ........................................................................................................................................................................................... 57
WORK HOLDER MECHANISM ................................................................................................................................................................................... 60
WORK HOLDER MECHANISM ................................................................................................................................................................................... 62
WIPER MECHANISM ................................................................................................................................................................................................... 64
OIL LUBRICATION MECHANISM ............................................................................................................................................................................... 66
CABLE COMPONENT - PNEUMATIC CONTROL UNIT ............................................................................................................................................ 68
TABLE AND STAND .................................................................................................................................................................................................... 70
ACCESSORIES ............................................................................................................................................................................................................ 72
ACCESSORIES ............................................................................................................................................................................................................ 74
OPTION PARTS ........................................................................................................................................................................................................... 76



STAKER NEW MODEL Impilatore new
                     3/77



STAKER NEW MODEL Impilatore new
                     4/77

# ID Description Specification UM Qty
1 MIT33 STACKER SADDLE COVER RUBBER  pz 1
2 MIT 49 UPPER SADDLE  pz 1
3 MIT45 STACKER SADDLE EXTENSION  pz 1
4 MIT41 STACKER SHORT MOVABLE ARM  pz 1
5 MIT40 STACKER LONG MOVABLE ARM  pz 1
6 MIT42 STACKER MOVABLE ARM EXTENSION  pz 1
7 UBPP203 BEARING+STACKER FLANGES  pz 1
8 STEI M5x5G GRUB SCREW M5X5  pz 1
9 TE M8X15AFOF FLANGED HEXAGON HEAD ROLLING SCREW M8X15  pz 1
10 STEI M6X8G GRUB SCREW M6X8  pz 1
11 TCEI M6X10 ALLEN M6X10  pz 1
12 RM6 WASHER M6  pz 1
13 MIT35E STACKER PRESSER FOOT  pz 1
14 MRFC4 1/8 FLOW CONTROL  pz 1
15 MIT417 100 CYLINDER PIVOT SCREW  pz 1
16 25N2A25A100 CYLINDER  pz 1
17 G8 M8 STAPLE WITH CLIPS  pz 1
18 MIT145 CX CYLINDER BRACKET  pz 1
19 DM6 M6 NUT  pz 1
20 TC M3X20 AFO SELF PERFORATE SCREW  pz 1
21 6450 4 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
22 FD3/8 QUICK EXHAUST  pz 1
23 R1 4-1/8 CONTACT  pz 1
24 MIT414 STACKER PLATE  pz 1
25 25N2A25A50 CYLINDER  pz 1
26 SR8 1/8 SFE18 ON LINE MUFFLER  pz 1
27 MRFCF 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
28 MIT202 EYLETTED Z PLATE  pz 1
29 MIT200 NOT EYLETTED Z PLATE  pz 1
30 MIT402 CYLINDER SUPPORT  pz 1
31 DM5X5 5X5 NUT  pz 1
32 DM6 M6 NUT  pz 1
33 TE M6X25 BOLT M6X25  pz 1
34 MIT416 STACKER FIBER SLIDING  pz 1
35 25N2A25A160 CYLINDER  pz 1



MONOCOLOR HEAD TAV_6A SINGLE HEAD
                     5/77



MONOCOLOR HEAD TAV_6A SINGLE HEAD
                     6/77

# ID Description Specification UM Qty
1 PLK-2A-004 PRESSER FOOT LIFT CAM  pz 1
2 1650/119B SPRING  cm 1
4 PLK-2A-072 PRESSER FOOT GUIDE  pz 1
5 PLK-2A-044 PRESSER FOOT EXTENSION  pz 1
6 MH10V0262 PRESSER BAR  pz 1
7 PLK-2A-K040 COMPLETE TENSION OPENER CYLINDER GROUP  pz 1
8 PLK-2A-007   pz 1
9 M2X6SP 2X6 CYLINDRIC PLUG  pz 1
10 TENS3-CPL TENSION REGULATOR COMPLETE  pz 1
11 MIMPA35TS THREAD BREAKING SENSOR  pz 1
12 TCEI M3X8 ALLEN M3X8  pz 1
13 PLK-2A-018 RETAINER  pz 1
14 TC M3X6 M3X6 SCREWDRIVER HEAD SCREW  pz 1
15 PLK-2A-075 SINGLE BAR UPPER CYLINDER  pz 1
16 PLK-2A-076 SINGLE BAR LOWER CYLINDER  pz 1
17 PLK-2A-077 COVER  pz 1
18 PLK-2A-032 ROD PIN  pz 1
19 PLK-2A-043   pz 1
20 CUSCINETTO THREAD TRIMMER CLOSE  pz 1
22 PLK-2A-031 THICKNESS  pz 1
23 PLK-2A-010 THICKNESS  pz 1
24 TCEI M4X14 SCREW M4*14  pz 1
25 RM4 WASHER M4  pz 1
26 STEI M4x4G GRUB SCREW M4X4G  pz 1
27 TCEI M5X16 ALLEN M5X16  pz 1
28 M2X12SP M2X12 PLUG  pz 1
29 STEI M6X5G GRUB SCREW M6X5  pz 1
30 TCBEI M3X6 CONVEX ALLEN M3X6  pz 1
31 TC M4X10 SCREWDRIVER HEAD SCREW M4X10  pz 1
32 RM4B CONVEX WASHER M4RB  pz 1
33 STEI M4x20G GRUB SCREW M4X20  pz 1
34 DM4 M4 SELF-LOCKING NUT  pz 1
35 TCBEI M4x10 CONVEX ALLEN M4X10  pz 1
36 PLK-2A-047 FRONT COVER  pz 1
37 TCBEI M4X8 CONVEX ALLEN M4X8  pz 1
38 RM4X12 WASHER M4RM X12  pz 1
39 EV6KRP015 COMPLETE EYE GUARD  pz 1
40 RM4B CONVEX WASHER M4RB  pz 1
100 PLK-2A-040   pz 1
101 PLK-2A-041 TENSION OPENER CYLINDER CLOSING  pz 1



MONOCOLOR HEAD TAV_6A SINGLE HEAD
                     7/77

# ID Description Specification UM Qty
102 TCEI M3X10 ALLEN M3X10  pz 1
103 2650/052 TENSION RELEASE PISTON  pz 1
104 OR108 O RING SEAL  pz 1
105 PAP0610P10 BUSHING  pz 1
106 17131741 TENSION (NEEDLE THREAD) SPRING (3)  pz 1
107 DISTANZIALE THICKNESS  pz 1
200 650/034 LEXAN  pz 1
201 650/035 LEXAN BRACKET  pz 1
202 650/036 COUNTER-BRACKET  pz 1
203 TCBEI M4x10 CONVEX ALLEN M4X10  pz 1
204 RM4B CONVEX WASHER M4RB  pz 1
205 TCBEI M4X12 CONVEX ALLEN M4X12  pz 1
206 DM4A M4 SELF-LOCKING NUT  pz 1



STAND CE_617
                     8/77



STAND CE_617
                     9/77

# ID Description Specification UM Qty
9 CAS33X15X8 LITTLE DRAWER WITH IRON GUIDES  pz 1
10 V3LKR0715 UNIVERSAL AIR GUN  pz 1
11 50 6/4-1/4 50 6/4 1/4 CONTACT  pz 1
12 TRS64/21 SPIRAL TUBE RILSAN 6X4  pz 1
13 FR1/4 PRESSURE CONTROL  pz 1
15 804 8 1/4 FAST CONNECTION LINKAGE  pz 1
16 A13 1/4 BARB ELBOW FOR SOFT TUBING  pz 1
17 R1 6-1/8 CONTACT  pz 1
18 MO12/1650 AUTOMATIC SWITCH  pz 1
19 PLKGCU20 CONTROL UNIT MITSUBISHI &quot;SERIE G&quot;  pz 1
20 TCEI M6X20 ALLEN M6X20  pz 1
21 GMLB70M16 GRIP LB70 M16  pz 1
22 VMS1181/8 VALVE / AIR COCK 1/8 1/8  pz 1
23 A10 1/8-1/8 MW A10 1/8 1/8 CONTACT  pz 1
24 R1 4-1/8 CONTACT  pz 1
25 TCEI M4X35 ALLEN M4X35  pz 1
28 TE M6X20 BOLT M6X20  pz 1
29 RM6 WASHER M6  pz 1
30 DM6F M6 FLANGED NUT  pz 1
31 PLKENU20 MITSUBISHI NOISE FILTER  pz 1
32 PLKECEKIT COVER FOR 1010  pz 1
33 RM12 WASHER M12  pz 1
34 DM12C M12 BLIND NUT  pz 1
35 360M12-0G050 UNIVERSAL PIVOT TYPE WHEELS  pz 1
36 ST-P-05A TABLE  pz 1
38 PLK-G-PAL SERIE G MITSUBISHI CONSOLLE  pz 1
39 RIC-0097 WHITE 1010 DIGITAL PANEL SUPPORT  pz 1
40 TA2005 MITSUBISHI SUPPORT  pz 1
41 TCBEI M8x16 CONVEX ALLEN M8X16  pz 1
42 DM8 NUT M8  pz 1
43 RM8x32 WASHER M8X32  pz 1
44 RM6x24 Washer M6x24  pz 1
45 TCEI M4X10 ALLEN M4X10  pz 1
46 RM4X12 WASHER M4RM X12  pz 1



CARRIAGE CE_618
                     10/77



CARRIAGE CE_618
                     11/77

# ID Description Specification UM Qty
2 MIT67A CARRIAGE GUARD PROP PLATE  pz 1
3 MIT343B LOADING GUARD  pz 1
4 ATM-340B INFERIOR LEXAN  pz 1
5 MIT68 COUNTERSUNK ALLEN SCREW  pz 1
6 MIT27 CARRIAGE SHAFTS GUIDE SUPPORT  pz 1
8 MIT46A SHAFT SUPPORT HOLDER  pz 1
11 RM4B CONVEX WASHER M4RB  pz 1
12 TCBEI M4x10 CONVEX ALLEN M4X10  pz 1
14 MIT28B SHAFT GUIDE SUPPORT  pz 1
15 MIT28A SHAFT GUIDE FIXED SUPPORT  pz 1
16 20/500 CYLINDERC85N20-500C FOR 2516V WITH ROBOT  pz 1
27 MS32 MICRO SWITCH  pz 1
28 MIT131 MICROSWITCH SUPPORT BRACKET  pz 1
29 MS10 MICRO SWITCH  pz 1
30 ATM-354 EXTENSION  pz 1
31 ATM216 LOADER COVER THIKNESS  pz 1
32 TCBEI M5X8 CONVEX ALLEN M5X8  pz 1
33 TE M5X16 SOCKET BOLT M5X16  pz 1
38 MIT335 CARRIAGE GUIDE CYLINDER  pz 1
40 RM6 WASHER M6  pz 1
43 MIT334 WASHER FOR CARRIAGE REINFORCEMENT  pz 1
44 MIT333 2516 CARRIAGE REINFORCEMENT  pz 1
45 RM6X18 WASHER M6X18  pz 1
46 TE M6X20 BOLT M6X20  pz 1
47 TCBEI M4X25 CONVEX ALLEN M4X25  pz 1
48 DM4F M4 FLANGED NUT  pz 1
49 OR4028 O RING SEAL  pz 1
50 RM8B CONVEX WASHER M8  pz 1
51 MIT355A MAXI LOADING PLATE  pz 1
52 MIT127 PINCER GUIDE SHIM  pz 1
53 MIT115 CARRIAGE PLIER PIN BLADE  pz 1
54 MIT119 CARRIAGE HOLDER CLAMP  pz 1
55 2516-012 CARRIAGE FIXED BRACKET GUARD  pz 1
56 2516-011 REINFORCING CARRIAGE  pz 1
57 MIT125 THICKNESS  pz 1
59 MAV-3 CLIPPARD VALVE  pz 1
60 M-5ALU-4 BARB ELBOW FOR SOFT TUBING  pz 1
61 M-5AU-4 BARB FITTINGS FOR SOFT TUBING  pz 1
63 TCEI M5X12 ALLEN M5X12  pz 1
64 RM5x15 WASHER M5X15  pz 1



CARRIAGE CE_618
                     12/77

# ID Description Specification UM Qty
65 TCEI M5X20 ALLEN M5X20  pz 1
67 TSPEI M4X12 FLARED ALLEN M4X12  pz 1
68 TCEI M4X20 ALLEN M4X20  pz 1
69 TCBEI M5X12 CONVEX ALLEN M5X12  pz 1
72 M5X35B ALLEN SCREW  pz 1
73 STEI M6X8G GRUB SCREW M6X8  pz 1
74 TCEI M6X14 ALLEN M6X14  pz 1
92 TSPEI M5X12 FLARED ALLEN M5X12  pz 1
93 ATM123 CLOT STOP BLADE SUPPORT  pz 1
94 GMZB22M5 HANDWHEEL  pz 1
95 MIT51 STACKER PRESSING PINCER BRACKET  pz 1
96 MIT126 LOWER CLOTH STOP BLADE  pz 1
97 TCEI M4X8 ALLEN M4X8  pz 1
98 MIT214 LOADING COVER 2516 V2  pz 1
103 ATM116 LOADER SUPPORT PLATE  pz 1
112 KQH06-00 CONTACT  pz 1
113 MIT344-2 ANTERIOR QUARTER HOLDER SUPPORT  pz 1
114 MIT344-1 REAR QUARTER HOLDER SUPPORT  pz 1
115 RM050R BUTTON  pz 1
116 MIT29A EMBROIDERY LOCK  pz 1
117 DM6F M6 FLANGED NUT  pz 1
119 DM5A M5 SELF-LOCKING NUT  pz 1
122 MIT124 VALVE SUPPORT  pz 1
123 TCEI M5X25 ALLEN M5X25  pz 1
124 MIT29 CARRIAGE MOVABLE HOLDER  pz 1
125 DM6 M6 NUT  pz 1
126 TE M6X30 BOLT M6X30  pz 1
127 TCEI M6x40 ALLEN M6X40  pz 1
128 G12X19X3B OIL SEAL LOADING  pz 1
129 KH1228B BALL BEARINGS  pz 1
130 TCEI M6X10 ALLEN M6X10  pz 1
131 ATM-371 THIKNESS  pz 1
132 ATM-341 CYLINDER  pz 1
134 M2X12SP M2X12 PLUG  pz 1
135 DM5F M5 FLANGED NUT  pz 1
136 DM4 M4 SELF-LOCKING NUT  pz 1
137 DM6C M6 BLIND NUT  pz 1
138 TE M5x18 BOLT M5X18  pz 1
139 TE M5x25 BOLT M5X25  pz 1
140 RM5 WASHER R5 M5  pz 1



CARRIAGE CE_618
                     13/77

# ID Description Specification UM Qty
141 MIT342 TEFLON  pz 1
143 TCEI M3X20 ALLEN M3X20  pz 1
144 804 8 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
145 STEI M6X30 GRUB SCREW M6X30  pz 1
146 MIT101 TEMPERED AND REFACED SHAFT  pz 1
147 MIT122 CARRIAGE SENSOR HOLDER BRACKET  pz 1



PINCER AND EXPANSION CE_619
                     14/77



PINCER AND EXPANSION CE_619
                     15/77

# ID Description Specification UM Qty
1 STEI M3X4G GRUB SCREW M3X4 NEW CODE FOR M3X4G  pz 1
2 MIT32 CARRIAGE GRIP CYLINDER  pz 1
3 MIT32A TEFLON GRIP CARRIAGE PISTON  pz 1
4 OR114 O RING SEAL  pz 1
5 M-5AU-4 BARB FITTINGS FOR SOFT TUBING  pz 1
6 M-5UT NIPPLES  pz 1
7 TCBEI M4x20 CONVEX ALLEN M4X20  pz 1
8 STEI M6X12G GRUB SCREW M6X12 NEW CODE FOR M6X12G  pz 1
9 PAP0305P10 BEARING  pz 1
10 M3X30SP PLUG  pz 1
11 VTS-022 TC SCREW- AVP M4X25  pz 1
12 MIT31 CARRIAGE GRIP  pz 1
13 MIT117A LEXAN CARRIAGE CENTERING  pz 1
14 MIT117B NUT PLATE CARRIAGE GRIP  pz 1
15 MIT117 LOADER SUPPORT PLATE  pz 1
16 M-5ALU-4 BARB ELBOW FOR SOFT TUBING  pz 1
17 MIT94 SPRING WITH ONE EYELET  pz 1
18 MIT310 PINCER SPRING BLOCKING PLUG  pz 1
19 2905 1/8 SILENCER FERRULE  pz 1
20 SCO 604 1/8 CAPACITY REGULATOR VALVE  pz 1
22 MIT48A ROUND CARRIAGE EXTENSIONS  pz 1
23 FD3/8 QUICK EXHAUST  pz 1
24 804 8 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
25 R1 6-1/8 CONTACT  pz 1
26 A2 1/8-1/8 MW A2 1/8 1/8 CONTACT  pz 1
27 TSPEI M5X12 FLARED ALLEN M5X12  pz 1



STAKER OLD MODEL CE_620
                     16/77



STAKER OLD MODEL CE_620
                     17/77

# ID Description Specification UM Qty
2 MIT49 SADDLE FOR TROUSER SUPPORT  pz 1
3 MIT45 STACKER SADDLE EXTENSION  pz 1
4 MIT41 STACKER SHORT MOVABLE ARM  pz 1
5 GPN320GL20 STACKER MOVABLE ARM CAP  pz 1
6 MIT34 SHORT MOBILE BRACKET COVER RUBBER  pz 1
7 MIT40 STACKER LONG MOVABLE ARM  pz 1
8 MIT42 STACKER MOVABLE ARM EXTENSION  pz 1
9 G8 M8 STAPLE WITH CLIPS  pz 1
10 MRFCF 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
11 6450 4 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
12 25N2A25A160 CYLINDER  pz 1
13 J20/25 CYLINDER FIXING HINGE+PIN  pz 1
14 MRFC4 1/8 FLOW CONTROL  pz 1
15 25N2A25A100 CYLINDER  pz 1
16 MIT74 LARGE STACKER CARRIAGE GIB  pz 1
17 TCEI M5X20 ALLEN M5X20  pz 1
18 MIT73 NARROW STACKER CARRIAGE GIB  pz 1
19 MIT72 STACKER CARRIAGE BASE PLATE  pz 1
20 MIT58 STACKER CYLINDER  SPACER  pz 1
21 MIT76 FIBRE CARRIAGE  pz 1
22 MIT365 SHIM FOR FIBER CARRIAGE  pz 1
23 MIT77 CARRIAGE KIT PISTON FIXING SUPPORT  pz 1
24 MIT59 STACKER LEVER FIXING BRACKET  pz 1
25 MIT35 STACKER BASE  pz 1
26 R1 4-1/8 CONTACT  pz 1
27 FD3/8 QUICK EXHAUST  pz 1
28 SR8 1/8 SFE18 ON LINE MUFFLER  pz 1
29 25N2A25A050 CYLINDER  pz 1
30 TCEI M8x16 ALLEN M8X16  pz 1
31 RM8 WASHER M8  pz 1
32 TCBEI M8x12 CONVEX ALLEN M8X12  pz 1
33 UBPP203 BEARING+STACKER FLANGES  pz 1
34 STEI M6X8G GRUB SCREW M6X8  pz 1
35 RM5 WASHER R5 M5  pz 1
36 TCBEI M5x14 CONVEX ALLEN M5X14  pz 1
37 TCBEI M5X25 CONVEX ALLEN M5X25  pz 1



X Y AXIS CE_622
                     18/77



X Y AXIS CE_622
                     19/77

# ID Description Specification UM Qty
1 MIT212 PRINCIPAL BASE PLATE  pz 1
3 MIT110 REDUCTION M8-M5 PARA MIT7  pz 1
4 MIT20 SPACER FOR LOWER PLATE LOCKING  pz 1
5 GMMAP40M520 HANDLE KRP/42 M5X20  pz 1
6 TCEI M5x14 ALLEN M5X14  pz 1
7 M5x16SP PLUG ESP-1 5X16  pz 1
8 TCEI M4X16 ALLEN M4X16  pz 1
9 STEI M4X6G GRUB SCREW  M4X6G  pz 1
10 M5X15P PUNCH 5X15 EP-1 QUALITY REFACED  pz 1
11 MIT209S LEFT SIDE SUPPORT  pz 1
12 MIT209D RIGHT SIDE SUPPORT  pz 1
13 TCEI M5x40 ALLEN M5X40  pz 1
14 STEI M4x8G GRUB SCREW M4X8  pz 1
15 STEI M5X6G GRUB SCREW  M5X6  pz 1
16 M5X36SP PLUG  ESP1-5X36  pz 1
17 MIT210 CENTRAL JIG LIFT JOINT  pz 1
18 PAP0510P10 BUSH  pz 1
19 STEI M5X10G GRUB SCREW M5X10  pz 1
20 MIT208 COLLAR FOR CYLINDER CENTRAL EQUIPMENT  pz 1
21 STEI M5X40 M5X40 GRUB SCREW  pz 1
22 DM5C M5 BLIND NUT  pz 1
23 M5X36P PUNCH EP-1 5X36  pz 1
24 MIT3 MOVABLE ARM CONNECTION BLADE  pz 1
25 TCEI M4X10 ALLEN M4X10  pz 1
26 STEI M6X30G GRUB SCREW M6X30  pz 1
27 DM6C M6 BLIND NUT  pz 1
28 MIT325 HEAD  pz 1
29 M7X105P PUNCH EP-1 7X105  pz 1
30 MIT75 EP-1 PUNCH 7X237  pz 1
34 TCEI M4X12 ALLEN M4X12  pz 1
35 MIT9 MOVABLE PLATE FIXED HOLDER  pz 1
36 MIT14 CYLINDER STROKELIMIT STOPPER  pz 1
37 MIT323 SENSOR READER SMALL BLADE+FERRULES  pz 1
38 TCEI M5X30 ALLEN M5X30  pz 1
39 MIT118 BLADE FOR TUBE GUIDE  pz 1
40 STEI M5x16G GRUB SCREW M5X16  pz 1
41 RM5B CONVEX WASHER M5  pz 1
42 DM5A M5 SELF-LOCKING NUT  pz 1
43 18200/C 16/180 CIRCULAR CYLINDER  pz 1
44 RM6B CONVEX WASHER M6  pz 1



X Y AXIS CE_622
                     20/77

# ID Description Specification UM Qty
45 DM6A M6 SELF-LOCKING NUT  pz 1
46 18320A CYLINDER DIAM. 16X12 DIS. 18320  cm 1
47 MIT79 FERRULE FOR BALL PIN M8  pz 1
48 2516-008 BUSHING FOR CYLINDER  pz 1
49 MIT320 SENSOR HOLDER RING  pz 1
50 STEI M3X3G GRUB SCREW M3X3  pz 1
51 MIT211 ARM LIFTING PISTON PIN  pz 1
52 SENS-NPNNO-01 NORMALLY OPEN SENSOR  pz 1
53 SEG5/E SEEGER FOR DIAM. 5 SHAFT (FOR EXTERNAL)  pz 1
54 OR2056 SEAL  pz 1
55 DM6 M6 NUT  pz 1
56 AS1201F-M5-04 L - 4/2,5 FLOW REGULATOR  pz 1
57 M-5ALU-4 BARB ELBOW FOR SOFT TUBING  pz 1
58 M-5UT NIPPLES  pz 1
59 M-5AU-4 BARB FITTINGS FOR SOFT TUBING  pz 1
60 AS1301F-M5-04 DOUBLE FLOW REGULATOR  pz 1
61 MIT10A SLIDER FOR INNER PLATE  pz 1
62 MIT12 UPPER MOVABLE PLATE ARM  pz 1
63 MIT8 LEFT MAIN MASK MOBILE ARM  pz 1
64 MIT8A RIGHT MAIN MASK MOBILE ARM  pz 1
65 MIT375 CYLINDER LINK  pz 1
66 TCEI M6X12 ALLEN M6X12  pz 1
67 MIT4-3 5 MM DIAM. BORED BALL PIN  pz 1
68 ATM4-1 PIN  pz 1
69 MIT382 LOWER PLATE FIXING  pz 1



PNEUMATIC VALVOLE-M
                     21/77



PNEUMATIC VALVOLE-M
                     22/77

# ID Description Specification UM Qty
2 C2746 CE11 02A00 409 0900 0  CONNECT.  pz 1
3 OR2031 O RING SEAL  pz 1
4 SA13 24CC UNIVERSAL BOBBIN 3 W 24V DC  pz 1
5 TCEI M3X14 ALLEN M3X14  pz 1
6 TCEI M3X30 ALLEN M3X30  pz 1
7 MAMMUT 12P MAMMUT CONNECTOR  pz 1
8 MAMMUT 9P MAMMUT  pz 1
9 804 4 1/8 1/8  BEND CONTACT PIPE 4  pz 1
10 TSPEI M3x20 FLARED ALLEN M3X20  pz 1
11 PA160352 VALVE WITH SOFT SPRING 1,8 HOLE  pz 1
12 PA130205 PILOT  pz 1
13 CAP1 STRAIGHT HOOD FOR THRUST METER  pz 1
14 PMN10AGT4 PRESSOSTATE  pz 1
15 MIT317 ANGLE STEEL VALVE SUPPORT  pz 1
16 TCEI M4X6 ALLEN M4X6  pz 1
17 MIT377 CABLES SUPPORT  pz 1
18 TCEI M4X12 ALLEN M4X12  pz 1
19 DM4F M4 FLANGED NUT  pz 1
20 TCBEI M5x10 CONVEX ALLEN M5X10  pz 1
21 A3 1/8 MW A3 1/8  CONTACT  pz 1
22 804 8 1/8 BARB ELBOW FOR SOFT TUBING  pz 1
23 SR8 1/8 SFE18 ON LINE MUFFLER  pz 1
24 760260100 BARB ELBOW FOR SOFT TUBING  pz 1
25 A13 1/8-1/8 RACCORDO MW A13 1/8 1/8  pz 1
26 VBMAC02 COMPOUND  VALVE 2516  pz 1
27 MIT324 SHAFT  pz 1
28 VMS1181/8 VALVE / AIR COCK 1/8 1/8  pz 1
29 R1 4-1/8 CONTACT  pz 1
30 GUARNIZIONE SEAL  pz 1
31 C2349 CE11 02A00 409 1200 0  CONNECT.  pz 1
32 R1 4M5 CONTACT  pz 1
33 R1 6M5 BARB ELBOW FOR SOFT TUBING  pz 1



LOADER CLAMP AND LEXAN FOR INOX CARICAMENTO E LEXANINOX
                     23/77



LOADER CLAMP AND LEXAN FOR INOX CARICAMENTO E LEXANINOX
                     24/77

# ID Description Specification UM Qty
1 MIT19L LEXAN STAINLESS STEEL FOR MIT 312 CODE V  pz 1
2 MIT312 EMPTY STAINLESS STEEL PLATE FOR LEXAN  pz 1
3 MIT112 CARRIAGE LEXAN  pz 1



COMPLETE MOLLEZZA JIG MOLLEZZA COMPLETO
                     25/77



COMPLETE MOLLEZZA JIG MOLLEZZA COMPLETO
                     26/77

# ID Description Specification UM Qty
1 MIT18K STRETCH AVIONAL EXTERNAL  KIT FOR VB665  pz 1
2 2516-021 RAY HOLDER ADJUSTING BLOCK  pz 1
3 TSPEI M4X6 FLARED ALLEN M4X6  pz 1
4 TSPEI M6X30 FLARED ALLEN M6X30  pz 1
5 RAGGIO-C RAY  pz 1
6 MIT13 ALUMINIUM GUJDE SHIM  pz 1
7 MIT22 RUBBER SPACER  pz 1
8 MIT71 CYLINDER SPONGE 1 MTQ  pz 1
9 MIT18KP SOFTESS JIG  pz 1
10 MIT364 SHIM FOR PLATE  pz 1
11 MIT363 STRETCH PLATE SLIDE  pz 1
12 MIT362 CENTRAL PLATE SUPPORT BLADE  pz 1
13 MIT304 SLIDE FOR CENTRAL PLATE LIFTING  pz 1
14 RM4C M4 UNDULATED WASHER  pz 1
15 TSPEI M4X10 FLARED ALLEN M4X10  pz 1
16 DM4 M4 SELF-LOCKING NUT  pz 1
17 MIT128A CARRIAGE LIFTING SLIDE  pz 1
18 MIT15 LEXAN MOVABLE PLATE UNION  pz 1
19 TE M4x16 BOLT M4X16 - NEW CODE FOR M4X16BL  pz 1
20 RM4 WASHER M4  pz 1
21 RM3 WASHER M3  pz 1
22 RM3B CONVEX WASHER M3  pz 1
23 TCBEI M3X6 CONVEX ALLEN M3X6  pz 1



COMPLETE STANDARD JIG STANDARD COMPLETO
                     27/77



COMPLETE STANDARD JIG STANDARD COMPLETO
                     28/77

# ID Description Specification UM Qty
1 MIT18AV EXTERNAL NORMAL AVIONAL JIG  pz 1
2 2516-021 RAY HOLDER ADJUSTING BLOCK  pz 1
3 RAGGIOM RAY  pz 1
4 MIT13 ALUMINIUM GUJDE SHIM  pz 1
5 MIT22 RUBBER SPACER  pz 1
6 MIT71 CYLINDER SPONGE 1 MTQ  pz 1
7 TSPEI M6X30 FLARED ALLEN M6X30  pz 1
8 TSPEI M4X6 FLARED ALLEN M4X6  pz 1
9 MIT18A LEXAN CENTRAL PLATE  pz 1
10 TSPEI M4X16 FLARED ALLEN M4X16  pz 1
11 2650/513 NUT  pz 1
12 MIT415 PRESSING PLATE SUPPORT BRACKET  pz 1
13 RM4 WASHER M4  pz 1
14 DM4 M4 SELF-LOCKING NUT  pz 1



COMPLETE STRETCH JIG STRETCH COMPLETO
                     29/77



COMPLETE STRETCH JIG STRETCH COMPLETO
                     30/77

# ID Description Specification UM Qty
1 MIT18K STRETCH AVIONAL EXTERNAL  KIT FOR VB665  pz 1
2 TSPEI M6X30 FLARED ALLEN M6X30  pz 1
3 MIT13 ALUMINIUM GUJDE SHIM  pz 1
4 MIT22 RUBBER SPACER  pz 1
5 MIT217 SLIDE PLATE FOR POCKET SHAPE  pz 1
6 MIT71 CYLINDER SPONGE 1 MTQ  pz 1
7 TSPEI M3x6 BRUG SVASATA M3X6 10.9 UNI 5933 ZINCATA  pz 1
8 MIT18K STRETCH AVIONAL EXTERNAL  KIT FOR VB665  pz 1
9 MIT304 SLIDE FOR CENTRAL PLATE LIFTING  pz 1
10 RM3 WASHER M3  pz 1
18 RM3B CONVEX WASHER M3  pz 1
19 TCBEI M3X6 CONVEX ALLEN M3X6  pz 1
20 TSPEI M4X6 FLARED ALLEN M4X6  pz 1
21 RAGGIOC RAY  pz 1
22 2516-021 RAY HOLDER ADJUSTING BLOCK  pz 1
23 2650/513 NUT  pz 1
24 MIT415 PRESSING PLATE SUPPORT BRACKET  pz 1
25 RM4 WASHER M4  pz 1
26 DM4 M4 SELF-LOCKING NUT  pz 1
27 TSPEI M4X16 FLARED ALLEN M4X16  pz 1



ARM BED AND IT&#039;S ACCESSORIES HEAD2516_B1
                     31/77



ARM BED AND IT&#039;S ACCESSORIES HEAD2516_B1
                     32/77

# ID Description Specification UM Qty
101 M96002017 SAFETY SOCKET BOLT M6X12  pz 4
102 MB61A0601 MOUNTING PLATE  pz 2
103 M91054004 Screw M4X8  pz 18
104 MH10V0742 COVER  pz 1
105 M91304080 RUBBER PLUG &Oslash; 13  pz 1
106 M90883080 RUBBER PLUG &oslash; 8.8  pz 3
107 MH27A0339 COVER  pz 1
108 MH30V0849 X-Y MOTOR COVER  pz 1
109 M91071004 Screw M4X8  pz 6
110 MH30V0339 COVER  pz 1
111 M91182080 RUBBERPLUG  &Oslash; 11.8  pz 4
112 MH10A0691 GASKET  pz 1
113 MH10A0830 FACE COVER  pz 1
114 M91333004 SCREW M5X16  pz 7
115 M90908003 SCREW 9/64(40)X6  pz 1
116 MH10A0181 Thread guide  pz 1
117 M91011004 Screw M4X6  pz 1
118 M91910080 RUBBER PLUG &Oslash; 19  pz 3
119 MH30V0600 TOP COVER REAR  pz 1
120 M91331004 Screw M5X12  pz 4
121 M90906003 SCREW 9/64 (40) X3.2  pz 2
122 MH10A3339 CYLINDER COVER  pz 1
123 M90859004 SCREW M3X6  pz 2
124 MS01A0361 LATCH  pz 1
125 M90990002 Screw M4X8  pz 12
126 MB62A0470 SLIDE PLATE  pz 1
127 MB62A0797 FILM SHEET  pz 1
128 M95002017 SAFETY SOCKET BOLT M5X12  pz 6
129 M90511050 WASHER 5  pz 6
130 MB25A0426 BRACKET  pz 2
131 M94007017 SAFETY SOCKET BOLT M4X12  pz 2
132 M90421050 WASHER 4  pz 2
133 MB62A4601 MOUNTING PLATE  pz 2
134 MH27A1849 MAIN SHAFT MOTOR COVER  pz 1
135 MH30V1758 COVER  pz 1
136 MH27A0551 Adjustment plate  pz 1
137 M91382045 NUT M5  pz 1
138 M95012020 SCREW M5X20  pz 1
139 M95003021 SOCKET BOLT M5X12  pz 2
140 MH27A5339 COVER  pz 1



ARM BED AND IT&#039;S ACCESSORIES HEAD2516_B1
                     33/77

# ID Description Specification UM Qty
141 MH27A0742 COVER  pz 1
142 M94005022 BOLT M4X8  pz 4



THREAD TENSION REGULATOR MECHANISM HEAD2516_C1
                     34/77



THREAD TENSION REGULATOR MECHANISM HEAD2516_C1
                     35/77

# ID Description Specification UM Qty
101 M90902015 HINGED SCREW 9/ 64 (40) X3  pz 2
102 MN50E0220 TENSION RELEASING PLATE  pz 1
103 MN10A0851 REVERSE SPRING  pz 1
104 M90927015 HINGED SCREW 9/64 (40) X4. 2  pz 1
105 MN72A0950 Lever  pz 1
106 M90906002 SCREW 9/64 (40) X4. 5  pz 1
107 MN50A6601 MOUNTING PLATE  pz 1
108 M90505065 E-TYPE RETAINING RING 5  pz 1
109 MN70E2601 MOUNTING PLATE COMPLETE  pz 1
110 M91106004 SCREW 11/64 (40) X8  pz 2
111 MN50A4572 COIL SPRING  pz 1
112 MP41A1270 PUSH BUTTON  pz 1
113 M91101045 NUT 11/64 (40)  pz 2
114 MN70A1553 Thread tension stud  pz 1
115 MN70A0553 Thread tension stud  pz 1
116 MF10A1555 THREAD TENSION DISC  pz 4
117 MN70A0245 Spring  pz 2
118 M91101046 THUMB NUT 11/64 (40)  pz 2
119 MN69A0181 Thread guide  pz 1
120 M90909003 SCREW 9/64 (40) X6  pz 1
122 MM11A0556 THREAD TENSION RELEASING DISC  pz 2
123 MN52A1245 SPRING &Oslash; 1.2X13  pz 2
124 MT60A0802 THUMB NUT REVOLU TION STOPPER  pz 2
125 M91610046 THUMB NUT 1/4 (40)  pz 2
126 MF10A0555 THREAD TENSION DISC  pz 4
127 M97008060 PIN  pz 1
128 M91611046 THUMB NUT 1/40 (40)  pz 1
129 MN70A0573 TAKE-UP SPRING GUIDE  pz 1
130 M90915003 SCREW 9/64 (40) X6  pz 1
131 MN70A0477 STOPPER  pz 1
132 MN70A0154 THREAD TENSION POST  pz 1
133 M90802001 SET SCREW 1/8 (44) X3.9  pz 2
134 MN70A0750 BUSHING  pz 1
135 MN70E1175 PLATE COMPLETE  pz 1
136 MN70A1187 THREAD TAKE-UP SPRING  pz 1
137 MN70A0308 PLATE  pz 1
138 MN70A0187 THREAD TAKE-UP SPRING  pz 1
139 MN70E0175 PLATE COMPLETE  pz 1
140 M90928015 SCREW 9/64 (40) X2. 9  pz 1
141 MN70A0554 Thread tension stud  pz 1



THREAD TENSION REGULATOR MECHANISM HEAD2516_C1
                     36/77

# ID Description Specification UM Qty
142 M90910003 SCREW 9/64 (40) X7  pz 1
143 M97009060 PIN  pz 1
144 M90516060 THREAD RELEASING PIN  pz 1
145 M90920002 Screw 9/64(40)X6.5  pz 1
146 MN10A0477 STOPPER  pz 1
901 MN74E0210 THREAD TENSION REGULATOR COMPLETE  pz 1



ARM BED AND IT&#039;S ACCESSORIES HEAD2516_C2
                     37/77



ARM BED AND IT&#039;S ACCESSORIES HEAD2516_C2
                     38/77

# ID Description Specification UM Qty
101 M90920002 Screw 9/64(40)X6.5  pz 1
102 MH10A0551 Adjustment plate  pz 1
103 MF13A0950 Lever  pz 1
104 M90939002 Screw 9/64(40)X11  pz 1
105 M70535065 E-type stop ring 5  pz 1
106 MF13A0750 Spacer  pz 1
107 MH10A0348 Cam shaft  pz 1
108 MH10A0793 Bobbin cushion  pz 1
109 MH10A0191 Bobbin winder shaft  pz 1
110 MF13A2191 Bobbin winder base assy  pz 1
111 MF13A0192 Leaf spring  pz 1
112 MF13A0572 Spring  pz 1
113 MF13A0191 Bobbin winder shaft holder assy  pz 1
114 MF13A0350 Bobbin winder cam  pz 1
115 M95002020 Screw M5X6  pz 1
116 MH10A0194 Bobbin winder wheel  pz 1
117 M91053020 Screw M4X6  pz 1
118 MH10A0417 Rubber ring  pz 1
119 M91150003 Screw 11/64(40)X8  pz 1
120 MH25A1600 Top cover  pz 1
122 MM11A0702 Spring guide  pz 1
123 MM11A0245 Thread tension spring  pz 1
125 MH25A0553 Thread tension stud  pz 1
126 MS14A1180 Thread guide  pz 1
127 MH25A1476 Spacer  pz 1
128 M91331004 Screw M5X12  pz 1
129 M91054004 Screw M4X8  pz 1
130 MH10A0584 Thread take-up lever guard  pz 1
131 MF10A0181 Thread guide  pz 1
132 M91084004 Screw M4X6  pz 1
133 MF70A1180 Thread guide  pz 1
134 M95004020 Screw M5X8  pz 1
145 MG43A0181 Thread guide  pz 1
149 MH10A2181 Thread guide  pz 1
150 M91011004 Screw M4X6  pz 1
151 MH10A3181 Thread guide  pz 1



ARM BED AND IT&#039;S ACCESSORIES HEAD2616_D3
                     39/77



ARM BED AND IT&#039;S ACCESSORIES HEAD2616_D3
                     40/77

# ID Description Specification UM Qty
101 MH25A0359 SHUTTER GUIDE  pz 1
102 MH27A0606 PLATE  pz 2
103 MA20A0458 SHUTTER  pz 1
104 M91054004 Screw M4X8  pz 2
105 MH27A0601 SHUTTER ADAPTER  pz 1
106 M90853002 SCREW 1/8(40)X4  pz 4
107 M91304010 SCREW M3X6  pz 4
108 MH25A2339 X-Y COVER  pz 1
109 MH27A6339 X-MOVABLE PLATE ASSY  pz 2
110 MH27A7339 X-COVER PLATE ASSY (L)  pz 1
111 M90971004 SCREW M3X10  pz 6
112 MH25A1359 COVER GUIDE ASSY (REAR)  pz 1
113 MH25A2476 SPACER (REAR)  pz 1
114 MH27A8339 X-COVER PLATE ASSY (R)  pz 1
115 M90990002 Screw M4X8  pz 8
116 MH27A9339 X-Y COVER  pz 1
117 MH27A2476 SPACER ASSY (L)  pz 1
118 MH27A3476 Spacer  pz 2
119 MH27A4476 SPACER ASSY (R)  pz 1
120 M91400010 Screw M4X8  pz 4



SEWING MECHANISM HEAD2516_E1_01
                     41/77



SEWING MECHANISM HEAD2516_E1_01
                     42/77

# ID Description Specification UM Qty
101 MH10E2848 MAIN SHAFT MOTOR  pz 1
102 M96001017 SAFETY SOCKET BOLT M6X16  pz 4
103 M90337065 C-TYPE RETAINING RING 18  pz 1
104 MF17A1476 SPACER B  pz 2
105 M93016050 WAVE WASHER  pz 1
106 MH10A1694 COMMAND DISK (UP)  pz 1
107 MF17A2476 SPACER A  pz 1
108 MH10A0694 COMMAND DISK (DOWN)  pz 1
109 MH10A0750 BUSHING ASSY  pz 1
110 M91609020 SCREW 1/4 (40) X5.5  pz 2
111 MH10A1682 PULLEY  pz 1
112 M90409037 SCREW M4X10  pz 4
113 M91119002 SCREW 11/64 (40) X6.8  pz 1
114 MH25A0682 PULLEY  pz 1
115 M90406064 SPRING PIN &Oslash; 4X14  pz 1
116 MH10A0572 Spring  pz 1
117 MH27A1454 SHAFT  pz 1
118 M95004020 Screw M5X8  pz 4
119 MH27A0833 BUSHING  pz 1
120 MH10A0416 RUBBER CUSHION  pz 1
121 MH10A0722 GEAR  pz 1
122 M95002020 Screw M5X6  pz 2
123 MH10A1722 GEAR  pz 1
124 MH10A1456 BALL BEARING  pz 2
125 MH10A0456 BALL BEARING  pz 1
126 MH10A1750 BUSHING  pz 1
127 M91650020 SCREW M6X8  pz 6
128 MS14A0682 PULLEY  pz 1
129 M91053020 Screw M4X6  pz 2
130 MH25A0230 UPPE R SHAFT  pz 1
131 MH25A0750 BUSHIN G  pz 1
132 MH10A2456 BALLBEARING  pz 1
133 MH25A1750 BUSHING  pz 1
134 ME25A0350 THREAD TRIMMER CAM  pz 1
135 M91602001 SCREW 1/4 (40) X4  pz 3
136 MH10A0364 COUPLING  pz 1
137 M90883080 RUBBER PLUG &oslash; 8.8  pz 1
138 MH10A0663 NEEDLE BAR BUSHING (UPPER)  pz 1
139 M90500085 O-RING  pz 1
140 MH10A0664 NEEDLE BAR BUSHING CLOWER)  pz 1



SEWING MECHANISM HEAD2516_E1_01
                     43/77

# ID Description Specification UM Qty
141 MF01A0181 Thread guide  pz 1
142 MS01A0660 NEEDLE BAR  pz 1
143 MF21D0181 Thread guide  pz 1
144 M90815002 SCREW 1/8 (44) X4.5  pz 1
145 MS02A0128 NEEDLE DPX1 7#18  pz 1
146 MH10A0530 STEPPED SHAFT ASSY  pz 1
147 M91802006 SET SCREW 9/32 (28)  pz 1
148 M91606001 SCREW 1/4 (40) X6  pz 2
149 MF10A0325 SQUARE BLOCK  pz 1
150 M90990002 Screw M4X8  pz 2
151 MS01A0155 GUIDE BRACKET  pz 1
901 MH10E4750 BUSHING ASSY  pz 1
902 MH10E0456 BALL BEARING ASSY (FRONT)  pz 1
903 MH10E1456 BALL BEARING ASSY (MIDDLE)  pz 1
904 MH10E2456 BALL BEARING ASSY (REAR)  pz 1
905 MH30V0580 THREAD TAKE- UP LEVER ASSY  FOR MONOCOLOR  pz 1
905 MH30V1580 THREAD TAKE- UP LEVER ASSY FOR BICOLOR  pz 1
906 MH10E0383 CRANK ASSY  pz 1



NEEDLE BAR MECHANISM HEAD2516_E1_02
                     44/77



NEEDLE BAR MECHANISM HEAD2516_E1_02
                     45/77

# ID Description Specification UM Qty
0 MH10V0476 Spacer  pz 2
0 MN25J4102 NEEDLE HOLDER  pz 2

113 MN25A1477 STOPPER  pz 1
120 MN25A1665 NEEDLE BAR HOLDER (RIGHT)  pz 1
121 M90901001 SET SCREW 9/64 (40) X3.5  pz 2
122 MN25A0161 NEEDLE BAR HOLDING STOPPER  pz 2
123 MN25A2665 NEEDLE BAR HOLDER (LEFT)  pz 1
124 MN25A0476 Spacer  pz 4
131 M90802001 SET SCREW 1/8 (44) X3.9  pz 2
132 M90806001 SET SCREW 1/8 (44) X6  pz 4
133 MN80A0477 STOPPER FOR NEEDLE CLAMP  pz 2
134 MN25A2572 Spring  pz 2
135 MH30V0660 NEEDLE BAR FOR MONOCOLOR HEAD  pz 1
135 MH30V1660 NEEDLE BAR FOR BICOLOR HEAD  pz 2
136 M95002063 TRIANGLE PIN  pz 2
137 M98001070 STEEL BALL 3/32  pz 12
138 MN25A0411 STUD  pz 2
139 MN80A0572 Spring  pz 2
140 M90501045 NUT 5/64 (64)  pz 2
141 M90503047 NUT 5/64 (64)  pz 2
142 M95003063 PIN  pz 2
143 MN25A0482 SLEEVE  pz 2
144 MN25A1572 Spring  pz 2
145 M90324063 PIN  pz 2
146 M90214063 SCREW M5 5X5  pz 2



SEWING MECHANISM HEAD2516_F2
                     46/77



SEWING MECHANISM HEAD2516_F2
                     47/77

# ID Description Specification UM Qty
101 M95014021 SCREW M5X14  pz 1
102 MH10A1628 NEEDLE BEARING  pz 1
103 MH10A0669 ROCK SHAFT BUSHING  pz 1
104 M95004020 Screw M5X8  pz 1
105 M91802045 NUT 9/32 (28)  pz 1
106 MH25A0683 SECTOR GEAR  pz 1
107 M95002020 Screw M5X6  pz 1
108 M91816016 SCREW 9/32 (28)  pz 1
109 MH10A0740 FELT  pz 1
110 MH10E0887 ROCK SHAFT ASSY  pz 1
111 M95002021 SOCKET BOLT M5X10  pz 1
112 MH25A0450 LOWER SHAFT ASSY  pz 1
113 MM11A0352 COLLAR  pz 1
114 M91503001 SCREW 15/64 (28) X4.5  pz 1
115 MH10A0500 RUBBER PLUG &Oslash;3  pz 1
116 MH25A0148 OIL BRAID  pz 1
117 MH10A4740 FELT  pz 1
118 M91650020 SCREW M6X8  pz 1
119 M90500085 O-RING  pz 1
120 MS01A0761 ECCENTRIC SHAFT  pz 1
121 MS17A0125 BOBBIN CASE SC-181  pz 1
122 MA10A0123 BOBBIN  pz 1
123 MS08A0616 SHUTTLE HOOK RETAINE  pz 1
124 MA10A0120 SHUTTLE HOOK  pz 1
125 MS01A0611 HOOK DRIVER  pz 1
126 M95001021 SOCKET BOLT M5X16  pz 1
127 MS01A0329 SHUTTLE RACE THREAD GUIDE  pz 1
128 M90853002 SCREW 1/8(40)X4  pz 1
129 MS09A0950 SHUTTLE HOOK CLAMP  pz 1
130 MH25A0121 SHUTTLE RACE ASSY  pz 1
131 MS01A0572 Spring  pz 1
132 M93006050 WASHER  pz 1
133 M90802003 SCREW 1/8 (44) X4.5  pz 1
134 MH25E0688 OIL PIPE ASSY (CENTER OF THE HOOK)  pz 1
135 MH25E1688 OIL PIPE ASSY (UNDER THE HOOK)  pz 1
136 MH10A6780 HOLDER  pz 1
137 M90001060 PARALLEL PIN &Oslash; 4X18  pz 1
138 M96002020 SCREW M6X12  pz 1
901 MH25E0956 CONNECT ING ROD ASSY  pz 1
902 MH25E0452 LOWER SHAFT BUSHING (R) ASSY  pz 1



SEWING MECHANISM HEAD2516_F2
                     48/77

# ID Description Specification UM Qty
903 MH25E0121 SHUTTLE RACE ASSY  pz 1



PRESSER BAR LIFTING MECHANISM HEAD2516_G1
                     49/77



PRESSER BAR LIFTING MECHANISM HEAD2516_G1
                     50/77

# ID Description Specification UM Qty
101 M90301036 SCREW M3X12  pz 1
102 MH25A0484 DETECTOR  pz 1
103 MH27A0603 DETECTOR BRACKET  pz 1
104 MH27A3454 SHAFT  pz 1
105 M93003021 SOCKET BOLT M3X6  pz 1
106 MH27A0407 DETECTOR PLATE  pz 1
107 M90511065 E-TYPE RETAINING RING 6  pz 1
108 MH10A2722 GEAR  pz 1
109 M94001001 Screw M5X6  pz 2
110 M90511050 WASHER 5  pz 4
111 M95014017 SAFETY SOCKET BOLT M5X14  pz 4
112 M95003021 SOCKET BOLT M5X12  pz 3
113 MH27A0850 PRESSER FOOT MOTOR ADAPTER  pz 1
114 MH27A1603 PRESSER FOOT MOTOR BRACKET  pz 1
115 MB60A0620 NYLON CLIP FGC-8  pz 1
116 M90409037 SCREW M4X10  pz 1
117 M95018021 SOCKET BOLT M4X8  pz 2
118 MH10A1848 STEPPING MOTOR  pz 1
119 MH27A0508 CABLE (PF MOTOR)  pz 1
120 M94040021 SOCKET BOLT M4X14  pz 4
121 M95004020 Screw M5X8  pz 2
122 MH10A1683 SECTOR GEAR  pz 1
123 MH27A1833 PRESSER FOOT BUSHING (REAR)  pz 1
124 MH10A1352 SET COLLAR  pz 1
125 M91055020 SCREW M4X4  pz 2
126 MH30V1390 PRESSER FOOT DRIVING SHAFT  pz 1
127 MH27A2833 RESSER FOOT BUSHING (FRONT ) ASSY  pz 1
128 MH10A1252 PRESSER FOOT LIFTING LEVER B  pz 1
129 MH10A1740 FELT  pz 1
130 MN70A1780 HOLDER  pz 1
131 M90908003 SCREW 9/64(40)X6  pz 1
132 M91651020 SCREW M6X16  pz 1
133 MH10A0252 PRESSER FOOT LIFTING LEVER A  pz 1
134 M91650020 SCREW M6X8  pz 1
135 M91127015 SCREW 11/64 (40) X5  pz 1
136 M94001017 SAFETY SOCKET BOLT M4X10  pz 1
137 M90421050 WASHER 4  pz 1
138 MH10A2708 HOOK PLATE  pz 1
139 MH10A4572 Spring  pz 1



PRESSER BAR LIFTING MECHANISM HEAD2516_H2
                     51/77



PRESSER BAR LIFTING MECHANISM HEAD2516_H2
                     52/77

# ID Description Specification UM Qty
101 M93220035 THUMB SCREW 1/2 (28) X43  pz 1
102 M93202047 NUT 1/2 (28)  pz 1
103 MS03A0703 PRESSER BAR GUIDE  pz 1
104 M90632050 WASHER 6  pz 1
105 MS03A1572 Spring  pz 1
106 MH1OV0265 PRESSER BAR HOLDER  pz 1
107 M91506001 SCREW 15/64 (28) X7  pz 1
108 M90600085 O-RING  pz 1
109 MH10A0267 PRESSER BAR BUSHING  pz 1
110 MH10V0262 PRESSER BAR  pz 1
111 MV30A0256 PRESSER FOOT &Oslash; 3  pz 1
112 MH10A0626 NEEDLE GUARD  pz 1
113 M90922002 SCREW 9/64 (40) X8  pz 1
114 M91690015 SCREW 1/4 (40) X4  pz 3
115 MH10A5910 LINK  pz 1
116 MH10A0763 BELL CRANK  pz 1
117 M91553015 SCREW 1/4 (40) X4  pz 1
118 MF10A0325 SQUARE BLOCK  pz 1
119 M90505065 E-TYPE RETAINING RING 5  pz 1
120 MH10V0283 STEPPED PIN  pz 1
121 M95004020 Screw M5X8  pz 1
122 M90908003 SCREW 9/64(40)X6  pz 1
123 MN70A1780 HOLDER  pz 1
124 MG30A0740 FELT  pz 1
125 M91691015 SCREW 1/4 (40) X7  pz 1
126 ME10A7910 LINK  pz 1
127 MH10A1956 LINK  pz 1
128 MH27A0228 ARM SHAFT ASSY  pz 1
129 M91058020 SCREW M4X10  pz 2
130 MS10A1740 FELT  pz 2
131 M91603003 SCREW 1/4 (24) X16  pz 1
132 M91572045 U-NUT M6X0.75  pz 1
133 M90631050 WASHER 6  pz 1
134 M96011017 BOLT M6  pz 1
135 M90902011 SCREW 9/64 (40) X7  pz 3
136 M98016050 WASHER  pz 1
137 MN35A0628 NEEDLE BEARING  pz 1
138 M90859004 SCREW M3X6  pz 2
139 MH10A2956 LINK  pz 1
140 MH10A2740 FELT  pz 1



PRESSER BAR LIFTING MECHANISM HEAD2516_H2
                     53/77

# ID Description Specification UM Qty
141 MH10A1741 FELT HOLDER  pz 1
142 MF60A0700 Spring  pz 1
143 MH10A0760 ECCENTRIC CAM  pz 1
144 M91602020 SCREW 1/4 (40) X10  pz 2
901 MH10E0285 BUSHING ASSY  pz 2
902 MS02A0463 ARM (RIGHT)  pz 1



THREAD TRIMMING MECHANISM HEAD2516_J1
                     54/77



THREAD TRIMMING MECHANISM HEAD2516_J1
                     55/77

# ID Description Specification UM Qty
101 M90990002 Screw M4X8  pz 4
102 M90605010 SCREW 3/32 (56) X2.8  pz 2
103 MS03A2101 NEEDLE PLATE (2.6)  pz 1
103 MB10M0101 NEEDLE PLATE (NEEDLE HOLE  3.3mm)  pz 1
103 ME10A4101 NEEDLE PLATE &Oslash; 3  pz 1
104 MS01A1476 Spacer  pz 1
105 MH30V0472 SLIDE PLATE (OUTSIDE)  pz 1
106 MA10B2476 Spacer  pz 1
107 MS03A0838 COLTELLOP FISSO  pz 1
108 M90906003 SCREW 9/64 (40) X3.2  pz 4
109 MS01A0192 Leaf spring  pz 1
110 MS03B0838 MOVABLE KNIFE  pz 1
111 M96004052 WAVE WASHER 6  pz 1
112 M91129015 SCREW 11/64 (40) X2.9  pz 1
113 M95004020 Screw M5X8  pz 1
114 MH25A0454 STEPPED PIN  pz 1
115 M91214015 SCREW 3/16 (28) X6  pz 1
116 MH25A0392 KNIFE DRIVING CRANK  pz 1
117 MA20A1910 LINK  pz 1
118 M90513065 E- TYPE RETAINING RING 2.5  pz 1
119 M91101017 BOLT 11/64 (40) X5  pz 1
120 MH25A0975 CONNECTING ROD ASSY (HORIZONTAL)  pz 1
121 TCEI M5X12 ALLEN M5X12  pz 3
122 MS01E0430 THREAD TRIMMER DRIVING LEVER  pz 1
123 DM4R M4 LOWERED NUT  pz 2
124 M90424053 SPRING WASHER 4  pz 2
125 M90421050 WASHER 4  pz 2
126 MH25A0509 THREAD TRIMMER SOLENOID SETTING PLATE  pz 1
127 MH25E0519 THREAD TRIMMER  SOLENOID ASSY  pz 1
128 M91576045 NUT M6  pz 1
129 M91652020 SOCKET BOLT M6X35  pz 1
130 MS01A0348 Cam shaft  pz 1
131 M95003021 SOCKET BOLT M5X12  pz 1
132 MS01E0351 CAM FOLLOWER ASSY  pz 1
133 MS01A1572 Spring  pz 1
134 M95004021 SCREW M5X5  pz 4
135 M91104045 NUT 11/64(40)  pz 1
136 M90101017 BOLT 11/64(40)X10  pz 3
137 MS01E0975 CONNECTING ROD ASSY (VERTICAL)  pz 1
138 M91054004 Screw M4X8  pz 2



THREAD TRIMMING MECHANISM HEAD2516_J1
                     56/77

# ID Description Specification UM Qty
139 MS03A2780 HOLDER  pz 1
140 MH10A3572 Spring  pz 1
141 MS08A0454 SHAFT  pz 1
142 M91102045 NUT 11/64 (40)  pz 1
143 MS01A2392 KNIFE DRIVING CRANK (2)  pz 1
144 M91109045 LONG NUT 11/64 (40)  pz 1
145 MS01A1392 KNIFE DRIVING CRANK (1)  pz 1
146 M90511050 WASHER 5  pz 1
147 M95002017 SAFETY SOCKET BOLT M5X12  pz 1
148 M91108001 SCREW 11/64 (40) X5.5  pz 1
901 MS01A3352 COLLAR ASSY  pz 2



X_Y TABLE MECHANISM HEAD2516_K1
                     57/77



X_Y TABLE MECHANISM HEAD2516_K1
                     58/77

# ID Description Specification UM Qty
101 MH27A0957 MOVABLE RACE Y  pz 1
102 M93002021 SOCKET BOLT M3X8  pz 16
103 MH27A1770 FEED PLATE BASE  pz 2
104 MH25A0477 STOPPER  pz 1
105 M93003021 SOCKET BOLT M3X6  pz 20
106 M95013021 SOCKET BOLT M3X10  pz 28
107 MH27A1477 STOPPER Y (FRONT)  pz 1
108 LWL9C2R315BCSH GUIDE COUPLE L.315 Y PLK-E2516/G2516  pz 2
109 MH25A1477 STOPPER Y (REAR)  pz 1
110 MH30V0957 MOVABLE RACE X  pz 1
111 M90814004 SCREW M3X5.2  pz 16
112 M94001017 SAFETY SOCKET BOLT M4X10  pz 4
113 M94007017 SAFETY SOCKET BOLT M4X12  pz 4
114 M90422050 WASHER 4  pz 8
115 MH30V0476 Spacer  pz 2
116 MA45A0778 BELT CLAMPER  pz 2
117 M93007021 SOCKET BOLT M3X16  pz 2
118 M91002022 BOLT M4X10  pz 2
119 ME25Y1477 STOPPER X  pz 2
120 MH30V2920 LINER WAY X  pz 2
121 MH27A0429 BRACKET (LEFT)  pz 1
122 M94008017 SAFETY SOCKET BOLT M4X6  pz 2
123 MH27A1429 BRACKET (RIGHT)  pz 1
124 MH30V0407 DETECTOR PLATE X  pz 1
125 MB60A2601 BRACKET  pz 2
126 MH27E0848 MOTOR COMPLETE (X)  pz 1
127 M95004017 SAFETY SOCKET BOLT M5X16  pz 16
128 M96002001 SCREW M6X6  pz 8
129 MB61A0571 COUPRING  pz 1
130 MB62A1454 DRIVE SHAFT X  pz 1
131 MH30V0628 BALL BEARING  pz 6
132 MB62A0523 COG BELT X  pz 1
133 M96001001 SCREW M6X8  pz 4
134 MB45A0767 DRIVING PULLEY  pz 1
135 M90604065 E-TYPE RETAINING RING 8  pz 3
136 MA21P0454 SHAFT  pz 1
137 MS02A2456 BALL BEARING  pz 2
138 MB62A0767 COG PULLEY  pz 1
139 M90511050 WASHER 5  pz 6
140 M91071004 Screw M4X8  pz 4



X_Y TABLE MECHANISM HEAD2516_K1
                     59/77

# ID Description Specification UM Qty
141 MA35A6758 BRACKET  pz 1
142 M95015021 SOCKET BOLT M5X20  pz 1
143 MH27E1848 MOTOR COMPLETE (Y)  pz 1
144 MH27A0571 COUPRING  pz 1
145 MH25A0390 DRIVE SHAFT Y  pz 1
146 MH30V0523 COG BELT  pz 1
147 MH27A0767 COG PULLEY  pz 1
148 MH25A0758 BRACKET  pz 1
149 M90512050 WASHER 5  pz 4
150 M91304080 RUBBER PLUG &Oslash; 13  pz 1
151 M95001017 SAFETY SOCKET BOLT M5X20  pz 2
152 M95006021 SOCKET BOLT M5X30  pz 1
153 MH30V0758 BRACKET  pz 1
154 MH30V0767 COG PULLEY  pz 1
155 MH30V0454 SHAFT  pz 1
156 MH27A0352 SET COLLAR  pz 1



WORK HOLDER MECHANISM HEAD2516_L1
                     60/77



WORK HOLDER MECHANISM HEAD2516_L1
                     61/77

# ID Description Specification UM Qty
101 M94001037 SCREW M4X12  pz 2
102 MH27A0778 BELT CLAMPER  pz 1
103 M90505037 Screw M5X12  pz 1
104 M95031021 BOLT M5X12  pz 1
105 MH25A0781 Y-BELT HOLDER  pz 1
106 MB62A1921 BEARING  pz 1
107 ME25A0921 BEARING  pz 1
108 MH30V0390 Y-DRIVE SHAFT  pz 1
109 M92514045 NUT M16X1.0  pz 1
110 ME25A0692 BEARING HOUSING  pz 1
111 M96003070 BEARING  pz 1
112 MH27A6454 SHAFT  pz 1
113 MH27A0455 SHAFT HOLDER  pz 1
114 M96002001 SCREW M6X6  pz 1
115 M96001005 SCREW M6  pz 1
116 M90421050 WASHER 4  pz 4
117 M94019017 SAFETY SOCKET BOLT M4X14  pz 4
118 MH25A0273 CLAMP ADAPTER  pz 1
119 MA20A0650 KNURLED KNOB  pz 1
120 MB61A2477 STOPPER  pz 1
121 M91053020 Screw M4X6  pz 2
122 MB62A5454 CLAMP STUD  pz 2
123 M95005017 SAFETY SOCKET BOLT M5X10  pz 4
124 ME40A0426 SUPPORT  pz 2
125 M91056004 SCREW M4X10  pz 4
126 M90611060 PIN  pz 2
127 MS13A0572 Spring  pz 2
128 MS02B0257 HOLDER PLATE  pz 2
129 M90859004 SCREW M3X6  pz 2
130 MB25A0105 CLAMP FRAME  pz 1
131 M95052021 SOCKET BOLT M5X6  pz 2
132 M90511050 WASHER 5  pz 2
133 MH27A0272 FEED PLATE  pz 1
134 M91055004 SCREW M4X22  pz 2
135 MH25A2477 STOPPER  pz 1
136 MH25A0639 ADAPTER  pz 1
137 M91054004 Screw M4X8  pz 1
139 MS14A1620 NYLON CLIP AB-4N  pz 1
901 MB62E4105 CLAMP FRAME ASSY  pz 1



WORK HOLDER MECHANISM HEAD2516_M2
                     62/77



WORK HOLDER MECHANISM HEAD2516_M2
                     63/77

# ID Description Specification UM Qty
101 M90504065 E-TYPE RETAINING RING 4  pz 2
102 MB62A1434 AIR CYLINDER (WITH QUICK JOINT  pz 2
103 MB62A0975 CONNECTING LINK  pz 2
104 M95037021 BOLT M5X16  pz 2
105 MB61A3454 SHAFT  pz 2
106 MH27A0266 PUSHING LEVER  pz 2
107 M91382045 NUT M5  pz 4
108 MB62A0572 Spring  pz 2
109 M95015021 SOCKET BOLT M5X20  pz 2
110 M90511050 WASHER 5  pz 6
111 M91055020 SCREW M4X4  pz 2
112 MH27A0308 CLAMP BRACKET  pz 1
113 M95002017 SAFETY SOCKET BOLT M5X12  pz 4
114 M90532060 PIN  pz 1
115 M94003017 SAFETY SOCKET BOLT M3X6  pz 4
116 MB62A6477 STOPPER  pz 4
117 MB62A0957 FIXED RACE  pz 2
118 M94008070 SLIDE BEARING  pz 4
119 M94001017 SAFETY SOCKET BOLT M4X10  pz 6
120 MB62A1957 MOVABLE RACE  pz 2
121 MH27A2957 FIXED RACE  pz 1



WIPER MECHANISM HEAD2516_N1
                     64/77



WIPER MECHANISM HEAD2516_N1
                     65/77

# ID Description Specification UM Qty
101 MH25A0270 STOP SWITCH ASSY  pz 1
102 MH1OV0339 COVER  pz 1
103 M91054004 Screw M4X8  pz 3
104 MH25E1519 WIPER SOLENOID ASSY  pz 1
105 M90865004 SCREW M3X5  pz 4
106 MH10A1417 RUBBER CUSHION  pz 1
107 M90631050 WASHER 6  pz 2
108 M90634050 WASHER  pz 1
109 MH10A0700 Spring  pz 1
110 MH10A0915 RING  pz 1
111 MH10A5477 STOPPER  pz 1
112 M90910033 SCREW 9/64(40)X4  pz 3
113 MH10A0571 CONNECTOR  pz 1
114 M90932015 SCREW 9/64(40)X9  pz 1
115 MH10A6910 THREAD WIPER CONNECTING ROD  pz 1
116 MH10A0981 WIPER ADAPTER  pz 1
117 M90901045 NUT 9/64(40)  pz 1
118 MH10A0729 Spring  pz 1
119 M90908003 SCREW 9/64(40)X6  pz 2
120 MH10V0601 WIPER SETTING PLATE  pz 1
121 M96002017 SAFETY SOCKET BOLT M6X12  pz 2
122 MH10A1530 WIPER SHAFT  pz 1
123 M90505065 E-TYPE RETAINING RING 5  pz 1
124 MH10A0980 WIPER  pz 1
125 M90806002 SCREW 1/8(44)X6  pz 1
126 M91305080 RUBBER PLUG &Oslash;13  pz 1
127 MH25E2519 THREAD RELEASE SOLENOID ASSY  pz 1
128 M90422050 WASHER 4  pz 2
129 M90424053 SPRING WASHER 4  pz 2
130 DM4R M4 LOWERED NUT  pz 3
131 M96010052 WASHER  pz 1
132 M90421050 WASHER 4  pz 2
133 M91005022 HEXAGON HEAD BOLT M4X12  pz 1
134 M90435060 PIN  pz 1
135 M90512065 E-TYPE RETAINING RING 3  pz 1
136 MH10A1701 Spring  pz 1



OIL LUBRICATION MECHANISM HEAD2516_P1
                     66/77



OIL LUBRICATION MECHANISM HEAD2516_P1
                     67/77

# ID Description Specification UM Qty
101 MS03A2780 HOLDER  pz 1
102 MH10A4780 HOLDER  pz 1
103 M91054004 Screw M4X8  pz 12
104 MH10A6740 FELT  pz 1
105 MH25A0740 FELT  pz 1
106 MF80A0780 HOLDER  pz 2
107 M90573080 RUBBER PLUG &Oslash; 5.7  pz 2
108 MP40A1740 FELT  pz 2
109 MH27E1688 OIL PIPE ASSY (PRESSER FOOT)  pz 1
110 MH27E3688 OIL PIPE ASSY (CIRCULATION)  pz 1
111 MH10A7740 FELT  pz 1
112 MFOOA2780 HOLDER  pz 1
113 MH25E2688 OIL PIPE ASSY (NEEDLE BAR)  pz 1
114 MH27E0688 OIL PIPE ASSY (ECCENTRIC CAM)  pz 1
115 MH27E2688 OIL PIPE ASSY (PRESSER FOOT BUSHING)  pz 1
116 MH27A0740 FELT  pz 1
117 MH27A1780 HOLDER  pz 1
118 M91071004 Screw M4X8  pz 5
119 MH27A0780 HOLDER  pz 1
120 MN60A0620 NYLON CLIP AB-5N  pz 2
121 M91056004 SCREW M4X10  pz 3
122 MN10A0135 OIL GAUGE  pz 3
123 MH10A0797 OIL COVER FILM  pz 1
124 MH25E5688 OIL PIPE ASSY (CONNECTING ROD)  pz 1
125 MH25A2780 HOLDER  pz 1
126 M90859004 SCREW M3X6  pz 1
127 MH10A0606 PLATE  pz 1
128 MH25A1740 FE LT  pz 1
129 MH25A1780 HOLDERC  pz 1
130 M90853002 SCREW 1/8(40)X4  pz 2
131 MF60A5740 FELT  pz 1
132 MH25E3688 OIL PIPE ASSY (CIRCULATION)  pz 1
133 MH25A3339 COVER (LOWER SHAFT BUSHING)  pz 1
134 M94003099 NYLON CLIP AB-3N  pz 2
135 MH25E4688 OIL PIPE ASSY (SECTOR GEAR  pz 1
136 MH25A0132 OIL COVER  pz 1
137 MS01A8796 HOLDER  pz 1
138 M94007099 NYLON CLIP AB-6N  pz 1
139 MF10A0689 HOLDER  pz 1



CABLE COMPONENT - PNEUMATIC CONTROL UNIT HEAD2516_Q1
                     68/77



CABLE COMPONENT - PNEUMATIC CONTROL UNIT HEAD2516_Q1
                     69/77

# ID Description Specification UM Qty
101 MH30V0408 DETECTOR BRACKET X  pz 1
102 M91054004 Screw M4X8  pz 7
103 MH10A0602 HOLDER  pz 2
104 MH10A1501 DETECTOR X  pz 1
105 M90971004 SCREW M3X10  pz 4
106 M94003099 NYLON CLIP AB-3N  pz 1
107 MH27B0339 DETECTOR COVER Y  pz 1
108 MH27A2603 DETECTOR BRACKET Y  pz 1
109 MH27E2484 DETECTOR Y  pz 1
110 M90316050 WASHER 3  pz 2
111 M91071004 Screw M4X8  pz 9
112 MH25A0601 MICRO SWITCH BRACKET  pz 1
113 M90864004 SCREW M3X14  pz 2
114 MH27E3484 MICRO SWITCH ASSY  pz 1
115 MH27B1339 PRINT CIRCUIT BOARD COVER  pz 1
116 MH27A2601 CONNECTOR PANEL  pz 1
117 MH10B2339 DUSTER COVER  pz 1
118 MH10B1339 DUSTER COVER  pz 1
119 M91057004 SCREW M4X20  pz 5
120 MB60A0366 NYION BUSH  pz 5
121 M90409037 SCREW M4X10  pz 1
122 MB60A2352 NYION BUSH  pz 5
123 M800G2SOL PRINT CIRCUIT BOARD PLK-G2-SOL  pz 1
124 MH10A3508 CONNECTING CABLE ASSY 15P  pz 1
125 MH10A4508 CONNECTING CABLE ASSY 12P  pz 1
126 K14M19400102 FERRITIC CORE  pz 1
127 MB62A0757 PLUG  pz 1
128 M91276004 SCREW M4X30  pz 4
129 MH25A0567 TUBE  pz 1
130 MA16A0495 SPEED CONTROLER  pz 1
131 MH25A1567 TUBE  pz 1
132 MA20A6571 CONNECTOR  pz 1
133 MH25A2567 TUBE  pz 1
134 MH25A3567 TUBE  pz 1
135 MH25A3476 Spacer  pz 1
901 MH25E0599 SOLENOID VALVE COMPLETE  pz 1



TABLE AND STAND HEAD2516_R1
                     70/77



TABLE AND STAND HEAD2516_R1
                     71/77

# ID Description Specification UM Qty
101 MH27A0595 TABLE TOP  pz 1
102 MB60A3957 RAIL  pz 2
103 M90406040 WOODEN SCREW &Oslash; 4.5X38  pz 4
104 MB60A0719 DRAWER  pz 1
105 MB60A1368 CASTER  pz 4
106 K14M90451401 MOUNTING BOLT M8X60  pz 4
107 M90710050 SPECIAL WASHER 8  pz 4
108 M90802053 SPRING WASHER 8  pz 4
109 M92008045 NUT M8  pz 4
110 MH2785339 COVER  pz 1
111 M94008017 SAFETY SOCKET BOLT M4X6  pz 6
112 MH27A0165 SINGLE CLEVIS  pz 1
113 M98004017 SAFETY SOCKET BOLT M8X20  pz 2
114 M90511065 E-TYPE RETAINING RING 6  pz 3
115 MH27A7454 SHAFT  pz 1
116 M90823050 WASHER 8  pz 3
117 M90810060 SNAP PIN R8  pz 1
118 M98087021 SOCKET BOLT M8X55  pz 2
119 M90835050 WASHER  pz 2
120 M92075045 NUT M8  pz 2
121 MH27A3601 BRACKET  pz 2
122 MH27A8454 SHAFT  pz 1
123 M91576045 NUT M6  pz 1
124 M90624053 SPRING WASHER 6  pz 1
125 MH27A1352 COLLAR  pz 2
126 MH27A5476 Spacer  pz 1
127 M96020021 SOCKET BOLT M6X55  pz 1
128 MH27A0315 GAS SPRING UNITS  pz 1
901 MH27E0150 LEG ASSY  pz 1



ACCESSORIES HEAD2516_S1
                     72/77



ACCESSORIES HEAD2516_S1
                     73/77

# ID Description Specification UM Qty
101 MS02A0128 NEEDLE DPX1 7#18  pz 4
102 MA10A0123 BOBBIN  pz 3
103 MH10A0419 RUBBER CUSHION  pz 6
104 MH10A3FUS FUSE 2.5A  pz 1
105 MH10A2FUS FUSE 20A  pz 1
106 MF17A0565 SPEED COMMAND DISK ADJUSTING PLATE  pz 1
107 MH27A0613 HEAD REST  pz 1
108 M95005017 SAFETY SOCKET BOLT M5X10  pz 4
109 MB60A2620 NYLON CLIP AB-1ON  pz 1
110 M91056004 SCREW M4X10  pz 2
111 MB60A1620 NYLON CLIP AB-8N  pz 1
112 MS05A1976 HEXAGONAL WRENCH 6  pz 1
113 MS05A0976 HEXAGONAL WRENCH 5  pz 1
114 MS01A1976 HEXAGONAL WRENCH 4  pz 1
115 MS02A2976 HEXAGONAL WRENCH 3  pz 1
116 MS02A1976 HEXAGONAL WRENCH 2.5  pz 1
117 MS02A0976 HEXAGONAL WRENCH 2  pz 1
118 MH10E0193 COTTON STAND ASSY  pz 1
119 MB02A1608 SCREW DRIVER (SMALL)  pz 1
120 MB02A0608 SCREW DRIVER (MIDDLE)  pz 1
121 MFOOA0608 SCREW DRIVER (LARGE)  pz 1
122 MS02A0479 SPANNER 13-17  pz 1
123 MM11A1479 SPANNER 10-14  pz 1
124 MS10A1976 SPANNER 8-9  pz 1
125 MS10A2976 SPANNER 6-7  pz 1
126 MH25A0479 HEXAGONAL WRENCH 3  pz 1
127 MF10A0149 OILER  pz 1
128 MF06A1620 CORD TIE  pz 1
129 MB60A0201 CORD TIE  pz 3
130 M90306041 WOODEN SCREW 3.1 X16  pz 6
131 MB60A0420 TIE HOLDER  pz 3
132 MH27A0409 UP POSITION GAUGE  pz 1
133 MS03A0181 Thread guide  pz 1
134 M90513065 E- TYPE RETAINING RING 2.5  pz 5
135 M90001043 STAPLE  pz 6
136 M90409037 SCREW M4X10  pz 1
137 M91010089 SOCKET  pz 1
138 MA30A0571 QUICKJOINT  pz 1
139 MS06A0567 AIR TUBE  pz 1
901 ME25E0691 CLAMP PAD SET  pz 1



ACCESSORIES HEAD2516_T2
                     74/77



ACCESSORIES HEAD2516_T2
                     75/77

# ID Description Specification UM Qty
101 M860A0FSW FOOT SWITCH  pz 1
102 M90806002 SCREW 1/8(44)X6  pz 2
103 M90317050 WASHER 3  pz 2
104 MH10A0160 EYE GUARD  pz 1
105 M91071004 Screw M4X8  pz 1
106 MH10A7601 EYE GUARD BRACKET  pz 1
107 MH10A8601 MOUNTING PLATE  pz 1
108 M91054004 Screw M4X8  pz 2
109 MH10A0435 SUPPORT PLATE  pz 2
110 MH10A0418 HINGE RUBBER  pz 2
111 MH10A0770 HINGE BASE  pz 2
112 M95002020 Screw M5X6  pz 2
113 MH10A7454 HINGE SHAFT  pz 2
114 M90835050 WASHER  pz 4
115 M98087021 SOCKET BOLT M8X55  pz 4
116 M90001043 STAPLE  pz 8
117 MH27A0131 OIL PAN  pz 1
118 MF20A0130 OIL BOTTLE  pz 2
119 MH25A0131 OIL PAN BACK  pz 1
120 MA20A0734 POLYETHYLENE COVER  pz 1
121 MB62A0797 FILM SHEET  pz 1
122 MH25A1601 FILTER REGULAT ER ADAPTER  pz 1
123 M90409041 SCREW 4.5X20  pz 2
124 ME40A0963 FILTER REGULATOR  pz 1
125 M90511050 WASHER 5  pz 2
126 M95003017 SAFETY SOCKET BOLT M5X8  pz 2
127 MA20A8571 L-TYPE QUICK JOINT  pz 1
128 MH10A2508 CABLE (SOL POWER)  pz 1
129 MH27A1508 CABLE (SOL POWER) FOR CE  pz 1
130 M97320099 CABLE (SOL SIGNAL PULSE)  pz 1
901 MH1OE5508 XY ENCODER CABLE SET  pz 1
902 MH27E2508 XY MOTOR CABLE SET  pz 1



OPTION PARTS HEAD2516_U1
                     76/77



OPTION PARTS HEAD2516_U1
                     77/77

# ID Description Specification UM Qty
101 ME10A0101 NEEDLE PLATE &Oslash; 1.6  pz 1
102 ME10A2101 NEEDLE PLATE &Oslash; 2.6  pz 1
103 ME10A4101 NEEDLE PLATE &Oslash; 3  pz 1
104 ME10A5101 NEEDLE PLATE &Oslash; 3 (TAPER)  pz 1
105 ME10A6101 NEEDLE PLATE &Oslash; 3.3  pz 1
106 MS01A1616 INNER HOOK CLAMPER (FOR AIRBAG)  pz 1
107 MB10M0616 INNER HOOK CLAMPER (FOR HEAVY)  pz 1
108 MS17A1120 INNER HOOK (FOR HEAVY)  pz 1
109 MV35A0106 PRESSER FOOT &Oslash; 3  pz 1
110 MV30A0256 PRESSER FOOT &Oslash; 3  pz 1
111 MV30A1256 PRESSER FOOT &Oslash; 2  pz 1
112 MB10M0256 PRESSERFOOT &Oslash; 3.3  pz 1
113 MS03A0256 PRESSER FOOT &Oslash; 3  pz 1
114 MS03A1256 PRESSER FOOT &Oslash; 2  pz 1
115 MA35A0256 PRESSER FOOT &Oslash; 3  pz 1
116 MA35A1256 PRESSER FOOT &Oslash; 2  pz 1
117 MA21A0256 PRESSERFOOT &Oslash; 2.5  pz 1
118 MA21A1256 PRESSERFOOT &Oslash; 2.5  pz 1
119 MG42A0181 THREAD GUIDE (FOR HEAVY)  pz 1
120 MN10A3245 SPRING &Oslash; 1X11  pz 1
121 MF23C0245 SPRING &Oslash; 1.6X11  pz 1
122 MN52A1245 SPRING &Oslash; 1.2X13  pz 1
123 MH10A1245 SPRING &Oslash; 1X13.5  pz 1
124 MH10E1210 THREAD TENSION REGULATOR ASSY  pz 1
125 MA45A0700 TENSION PLATE  pz 1
126 MS03A0181 Thread guide  pz 1
127 MS10A0180 Thread guide  pz 1
128 K14M94319012 CONNECTER 12P  pz 1
129 K14M96821809 NYLON CAP 12P  pz 1
130 K14M94319015 CONNECTOR 15P  pz 1
131 K14M96822602 NYLON CAP 15 P  pz 1
132 K14M77014710 TERMINAL  pz 1
133 MB62E3105 CLAMP FRAME COMPLETE (BLANK)  pz 1
134 MB62A0762 CLAMP PLATE (WITH LINE)  pz 1
135 MB62A1762 CLAMP PLATE  pz 1
136 MH27A1272 FEED PLATE (BLANK)  pz 1

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Index
	STAKER NEW MODEL
	MONOCOLOR HEAD
	STAND
	CARRIAGE
	PINCER AND EXPANSION
	STAKER OLD MODEL
	X Y AXIS
	PNEUMATIC
	LOADER CLAMP AND LEXAN FOR INOX
	COMPLETE MOLLEZZA JIG
	COMPLETE STANDARD JIG
	COMPLETE STRETCH JIG
	ARM BED AND IT&#039;S ACCESSORIES
	THREAD TENSION REGULATOR MECHANISM
	ARM BED AND IT&#039;S ACCESSORIES
	ARM BED AND IT&#039;S ACCESSORIES
	SEWING MECHANISM
	NEEDLE BAR MECHANISM
	SEWING MECHANISM
	PRESSER BAR LIFTING MECHANISM
	PRESSER BAR LIFTING MECHANISM
	THREAD TRIMMING MECHANISM
	X_Y TABLE MECHANISM
	WORK HOLDER MECHANISM
	WORK HOLDER MECHANISM
	WIPER MECHANISM
	OIL LUBRICATION MECHANISM
	CABLE COMPONENT - PNEUMATIC CONTROL UNIT
	TABLE AND STAND
	ACCESSORIES
	ACCESSORIES
	OPTION PARTS

